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B2 Version: 1.0 Page 1of2
Item | Amount | Part# | Description
A 4 858-105 | 5" Rubber Boot
B 8 850-004 | 2" X 2" Plastic End Cap
o] 2 850-010 | 1 ¥4" X 2" Plastic End Cap
D 2 858-005 | 5/8" Rubber Grommet
E 2 853-302 | 3/8" Hole Belt Pulley
F 2 838-211 | Rubber Weight Stack Donut
G 2 858-300 | Grip - ‘
H 2 851-317 | Pillow Block . e
| 1 850-012 | 1" ID Rubber Cap R
J 1 850-011 | 1 1/2" x 3" Plastic End Cap o
K 1 852-002 | Weight Stack Pin Tether Cord !
L 1 852-205 | T-Knob wi \Hole
N 2 810-612 | 3/8"-16 x 3" Hex Head Screw
O 2 818-006 | 3/8" Flat Washer
P 10 818-105 | 5/16" Flat Washer
Q 1 852-000 | Weight Stack Pin
R 1 810-807 | 3/8" X 1 3/4" Hex Head Screw
S 5 819-012 | 3/8" Smaller Machine Bushing o ~ _ ;
T 2 | 810-608 | 3/8" X 2" Hex Head Screw
U 8 810-404 | 1/4" X 1" Hex Head Screw
w 6 815-512 | 5/16" X 3" Hex Head Screw
AA 1 836-216 | Outside Roller End Cap
AB 2 851-416 | 1"ID Bearing
AC 1 818-020 | Domed Bonded Washer
AD 1 002-015 | Cold Roll .
AE 3 819-316 | 1" Snap Ring
AF 4 810-613 | 3/8" X 3 1/4" Hex Head Screw
AG 2 812-804 | .13 x 1 ¥4" Hex Head Screw
AH 1 002-000 | B2 Counter Weight
Al 3 851-500. | 1" ID Oilite Bushing
AJd 4 818-351 | 7/16" ID X 1 %" OD Flat Washer
AK 7 817-306 | 3/8" Nylon Insert Jam Nut SREEE
AL 6 818-004 | 1/4" Flat Washer
AM 6 810-402 | 1/4" X ¥2" Hex Head Screw
AN 2 339-705 | Chrome Belt End
AO 1 002-001 | B2 Cam
AP 2 854-927 { Caution Sticker
AQ 1 854-922 | 1-6 Arc Sticker
-AR 1. 002-002. | B2 Hammer _ .
AS 1 852-814 | Roller Spring
AT 1 851-618 | 1" ID Qilite Flange Bushing
AU 1 001-003 | Upholstery - Roller
AV . 11 - 850-050 | 3/8" Plastic Hex Cap
AW - 7 850-049 | 5/16" Plastic Hex Cap .
AX 1. 854-302° | B2 Plaque
AY 1 836-209 | Weight Stack’ Guard (White)
836-210 | Weight Stack Guard (Black)
AZ 1 002-005 | B2 Main Frame
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Item | Amount | Part# | Description
BA 2 852-610 | 5/8" Set Collar
BB 1 852-807 | Spring Pin Spring
BD 1 002-006 | Upholstery - 13" X 16" Pad _
BE 1 002-007 | Upholstery - 16" X 32" X 12" Pad”
BF 1 002-008 | Center Stick
BG 4 849-003 | Top Plate Bushing -
BH 52 849-002 | Weight Stack Plate Bushing
Bl 1 002-009 | Top Plate '
BJ 19 002-010 | Weight Stack Plate : o
BK 1 Set 854-931 | 10 Pound Plate Stickers ' N
BN 1 002-011 | B2 Top Tube “
BP 1 819-510 | Spring Pin
BQ 1 Set 832-906 | Guide Rods :
BR 5 819-125 | 1 1/64" 1D X 1 4" OD Machine Bushing
BS 2 854-936 | 1" Vinyl Dot
BT 1 850-252 | 2" Non Skid Tread
BU_|_ 2 _ |818-107 | 7/16" Flat Washer _ L
BV 2 850-048 | %" Plastic Hex Cap
BW 1 850-008 | 1 3/4" Round End Cap
BX 2 854-028 | Plastic Magnum Logo
CA 1 854-901 | Pivot Point Sticker
CB 1 002-012 | Roller Am
cC 1 810-506 | 5/16"™18 x 1 %" Hex Head Screw
cD 1 854-100 | Large Magnum Sticker (Not Shown)
CE 1 851-051 | Belt
cD 1 836-215 | Inside Plastic Roller Cap
CF 1 002-013 | Wear Cover - Thigh
CcG 1 815-500 | 5/16" Set Screw

-CH 1 852-206 | T Knob w/o Hole
cl 8 819-704 | 1/4" Lock Washer
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